PART LIST

BRUSH DECK ASSEMBLY
1




BRUSH DECK ASSY - FANG 15B - LIST PRICE (U.S.A.)

Item Part No. Description Qty PLrlif:te
1 VF89301 PLATE, MOTOR MOUNT 1 $36.10
2 VF89302 BRUSH MOTOR ASSEMBLY 1 $131.25
3 VF89303 SCREW, M6X14 4 $1.20
4 VF89304 BOLT, DIRVE BELT 1 $12.40
5 VF89305 O-RING, BIG 1 $1.20
6 VF89306 SEALING COVER, VACUUM 1 $5.83
7 VF89307 O-RING, SMALL 1 $1.20
8 VF89309 KIT, VACUUM MOTOR 1 $59.20
9 VF89310 BRACKET, VAC MOTOR 2 $6.68
10 VF13491 PH SCREW, M4X12 3 $1.20
11 VF89311 WASHER, THIN 1 $3.03
12 VF89312 PLATE, SQUEEGEE ROTATE 1 $15.50
13 VF89313 GUIDE WHEEL, SQUEEGEE 2 $3.25
14 VA13482 WASHER ¢5 2 $1.20
15 VA13475 PH SCREW, M5X25 3 $1.20
16 VF14514 NUT, NYLON INSERT, M5 2 $1.20
17 VF89314 KIT, BELT ADJUSTMENT 1 $27.75
18 VF14223 SCREW, M6X25 1 $1.20
19 VF14506 NUT, NYLON INSERT, M6 4 $1.20
20 VF13614 WASHER, ¢6 3 $1.20
21 VV20058 BOLT, M6X25, HEX 1 $1.20
22 VF89318 SPRING 1 $2.23
23 VF89319 BUSHING, SQUEEGEE ROTATE 1 $13.50
24 ZD45425 BEARING, 6204 2 $11.38
25 VF89320 BUSHING 1 $8.33
26 VF89321 DRIVE HUB 1 $21.90
27 VF89322 NUT, M20 1 $4.70
28 VF89323 DRIVE BELT, PJ270 1 $20.83
29 VF89324 PLATE, SQUEEGEE LIFT 1 $9.75
30 VF89325 PLATE, SQUEEGEE BRACKET 1 $18.20
31 VF89326 ROTATE BOLT, SQUEEGEE LIFT 2 $2.75
32 VF89038 TORSION SPRING 1 $2.75
33 VF89315 PLATE, BELT ADJUSTMENT 1 $12.55
34 VF89316 BOLT, BEARING 1 $4.43
35 VF51126A BEARING, 6201 2 $11.38
36 VF89317 WASHER, D12.2XD20X1 3 $2.23
37 GT13084 SCREW, M6X20 1 $1.20
38 VF89308 SILENCER SPONGE 1 $2.23
39 VV13633 NUT, M5 1 $1.20
40 VF89337 PRESSURE ADJUSTMENT PLATE 1 $6.05

*PRICING IS FOR USA ONLY. CANADIAN CUSTOMERS PLEASE CALL 800-668-8400...OPTION #2




	Fang15B-BrushDeckAssy
	Fang15B-BrushDeckAssy-List$(2013)



